



HUBEI JINLONG NEW MATERIALS CO.,LTD

HUBEI JINLONG NEW MATERIALS CO.,LTD

Physical performance test report

ORDER NO. 2017112408

DATE 20171124

PRODUCT	TARPAULIN	WIDTH	1. 0*2	CLOUR	BLUE	surface	glossy
YARN SPEC	5050 (28*28)						
Technical		Test method		Unit	Result		
Thickness		DIN 53353		mm	0. 26		
Weight		DIN 53352		g/ m2	305g		
Tensile strength		DIN 53354		N/5cm	longitude:1612	latitude:1408	
Tear strength		DIN 53363		N	longitude:191	latitude:170	
Adhesion		DIN 53357		N/5cm	/		
Remark							

